
REVIEW
www.advancedscience.com

How to Build a Microplastics-Free Environment: Strategies
for Microplastics Degradation and Plastics Recycling

Junliang Chen, Jing Wu,* Peter C. Sherrell, Jun Chen, Huaping Wang,* Wei-xian Zhang,
and Jianping Yang*

Microplastics are an emergent yet critical issue for the environment because
of high degradation resistance and bioaccumulation. Unfortunately, the
current technologies to remove, recycle, or degrade microplastics are
insufficient for complete elimination. In addition, the fragmentation and
degradation of mismanaged plastic wastes in environment have recently been
identified as a significant source of microplastics. Thus, the developments of
effective microplastics removal methods, as well as, plastics recycling
[...]
floating MPs are removed along with other insoluble impurities
affording an ≈35–59% MPs removal efficiency at this stage.[19,65]

Subsequently, a portion of the remaining MPs are removed by
gravity separation and surface skimming operations in primary
clarifiers (Figure 3b), where the relatively heavier MPs can set-
tle down or be trapped in sludge flocs, while the floating lighter
MPs are trapped by the grease during surface skimming. As a

Adv. Sci. 2022, 9, 2103764 © 2022 The Authors. Advanced Science published by Wiley-VCH GmbH2103764 (4 of 36)



www.advancedsciencenews.com www.advancedscience.com

Figure 3. Removal of MPs at different WWTP steps: a) Preliminary treatment. b) Primary treatment. c) Secondary treatment. d) Tertiary treatment. e)
Land application.

result, about 50–98% of the MPs can normally be removed af-
ter primary treatment.[66] During the pre-treatment process, the
removal efficiency of MPs is influenced by several characteris-
tics of the MPs, including their size, chemical compositions and
morphology. Dris et al. indicated that the concentration of the rel-
atively larger MPs with particle size of 1–5 mm was significantly
reduced from 45% in the influent to 7% in the effluent during
pre-treatment process.[67] Murphy et al. found that the lighter PE-
MPs floating on the water surface can be easily removed in the
skimming process, while the heavier polyvinyl chloride (PVC)
and polyethylene terephthalate (PET) MPs can be separated by
settling or being captured by sludge flocs.[40] It is worth noting
that the concentration of fibrous MPs in waste water are markedly
reduced in the pre-treatment effluent, which could be ascribed to
the long-shaped fibrous MPs are more prone to be removed by co-
agulation trapping and following gravity separation.[68] However,
it has been reported that fibrous MPs remain to be the largest
fraction after this stage.[64,69] In addition to the retention by pre-
treatment, the decrease of particle size of MPs in effluent could be
ascribed to the fragmentation of large items by the physical forces
through sand abrasion or water turbulence.[70] This phenomenon
leads to the newly generated smaller sized MPs debris passing
through pre-treatment and proceeding to secondary treatment.

The next step of WWTPs is the secondary treatment, where the
remaining suspended solids and dissolved organic pollutants in
the water can be further removed by the combined use of the ac-
tivated sludge and the clarification tank (Figure 3c). Aside from
being captured by sludge, the microorganisms in the activated
sludge can enhance the MPs removal efficiency. Due to growth
of biofilms on the surface of MPs, the relative densities of MPs
are normally dramatically altered, which facilitates the sinking
and subsequent separation of suspended MPs.[71,72] It is known
that there are a few bacteria, such as, Bacillus, Rhodococcus, and
Nocardia asteroids, that are capable of degrading MPs,[73–75] how-
ever, the low biodegradation rates and short contact times be-
tween activated sludge and MPs result in negligible effect on
the degradation of MPs in secondary treatment. The overall MPs
removal efficiency is 86–99.8% relative to the pre-treatment ef-
fluent accompanied with decrease of the MPs’ average size.[71,72]

Sun et al. reported the MPs with diameters larger than 500 μm
were completely removed in this stage and the remaining ones
were predominantly smaller than 190 μm.[19] Talvitie et al. re-
vealed that only 8% MPs in the secondary effluent are larger
than 300 μm in diameters.[76] Similar to the pre-treatment stage,
MPs undergo the continuous fragmentation under the compre-
hensive physical and biological factors. Although the formation
of biofilms on the surface of MPs can facilitate the sedimenta-
tion of the MPs, the altered surface wetting properties and their
relative densities might lead to MPs escape from skimming and
settling processes.[19] For many WWTPs, the secondary effluent
is discharged into water environment after disinfection, causing
the leakage of large amounts of fibrous MPs and smaller-sized
(i.e., <300 um) MPs which accumulate in the environment. As
indicated in a report, a high MPs removal efficiency of 98% was
achieved for a secondary WWTP serving 650 000 people in Scot-
land. However, the daily seepage amount of MPs (corresponding
to the 2% remaining) into the environment was estimated to be
65 million pieces.[40] In a separate report, the estimated median
value of the amount of MPs discharged from WWTPs with an av-
erage annual efflux of 5 × 107 m3 per year was 200 000 particles
per day.[77]

Tertiary treatment, also called as advanced treatment, is the fi-
nal stage of the whole process, which is frequently adopted to
produce high quality drinking water (Figure 3d). Typically, gravity
filtration, sand filtration, disc filters, dissolved air flotation, bio-
logically active filters, membrane bioreactors (MBRs), and other
advanced treatments can be applied to decrease the concentration
of suspended solid impurities, organic pollutants, heavy met-
als, and pathogens in water.[69] Based on these separation tech-
niques, it has been reported that a high MP removal efficiency
of 98–99.9% can be delivered. It is interesting to note that the
fibrous MPs are difficult to remove in this process. By employ-
ing a sampling device with multiple mesh screens (500, 190, and
100 μm) to collect MPs from tertiary effluent, Ziajahromi et al.
found that the MPs smaller than 190 μm are the majority of the
residual MPs in tertiary effluent.[78] Meanwhile, the fibrous MPs
have been proved to be the major species (54.5–88.9%) in tertiary
effluent, which is thought to arise as these high-aspect-ratio ma-

Adv. Sci. 2022, 9, 2103764 © 2022 The Authors. Advanced Science published by Wiley-VCH GmbH2103764 (5 of 36)



www.advancedsciencenews.com www.advancedscience.com

terials are able to pass through the pores of filter or membranes
longitudinally.[39,65,69,78]

Despite the relative high MPs removal efficiency in WWTPs,
the remaining MPs are extremely difficult to be removed by
using currently available technology. Development of more ad-
vanced techniques to reduce the amount of MPs in the effluent
of WWTPs is urgent to avoid their further migration into the en-
vironment. In the next sections, we will discuss the recent pro-
gresses to regulate MP based on several advanced techniques.

3.2. Physical Trapping Methods

3.2.1. Coagulation

In current water plants, coagulation is frequently used during the
advanced treatment to produce drinking water of high quality.
The coagulants, for example, ferric sulfate or aluminum sulfate,
used in this procedure triggers the aggregation of the suspended
particulate matters into flocs[19,65] which subsequently sediment
and can be conveniently separated from water. The hydrogen
bonding and/or electrostatic interactions between the coagulants
and suspended solids are the key to ensure good separation effi-
ciency during this process.

To investigate the efficacy of MP removal via coagulation, Ma
et al. studied a Fe-based salt (FeCl3·6H2O) as coagulant to re-
move PE MPs at pH 7.0 in a lab-scale simulated drinking wa-
ter treatment.[79] This process was not very efficient with only
13% MPs with diameters <0.5 mm able to be removed at a rel-
ative high Fe salt concentration of 2 mmol L−1 (≈112 mg L−1

Fe), where the doses of Fe commonly applied for coagulation of
other impurities in drinking water treatment were ≈20 mg L−1.
The authors believed that some MPs trapped in unstable flocs
were not efficiently settled, which could be ascribed to the weak
interaction between the coagulant and the surface of pristine
plastic.[71] By simply adding 15 mg L−1 polyacrylamide (PAM) to
the FeCl3.6H2O, an excellent MP removal efficiency of 90.91% ±
1.01% was achieved. The authors speculated that, due to static in-
teractions between the anionic PAM and cationic Fe-based flocs,
more stable and dense flocs were formed and the escape of MPs
from them was therefore effectively avoided.

In addition to the use of additives, the surface properties of
MPs is a significant aspect influencing the MPs removal effi-
ciency of coagulation.[80] For instance, the changes of surface
chemistry and roughness of MPs during the weathering pro-
cesses in the natural environment could impact MPs affinity for
coagulants and flocculants. Lapointe et al. evaluated the coagu-
lation efficiencies in removing pristine and weathered MPs.[81]

In this study, PE and PS microspheres and polyester microfibers
were the main subjects during the aluminum salts-based coag-
ulation (alum concentration of 0.063 mmol L−1). For the pris-
tine MPs removal, a superior removal efficiency of polyester mi-
crofibers of 99% and residual MPs of 5 microfibers L−1 were
delivered, while the removal efficiencies of PE and PS micro-
spheres was 82% (residual of 90 MPs L−1) and 84% (residual
of 80 MPs L−1), respectively. This phenomenon can be not only
attributed to the stronger adsorption bridging effects between
the fibrous polyester MPs and flocs, but also ascribed to the en-
hanced surface attachment of flocs resulting from the presence

of abundant C = O bonds at the ester group. For the weathered
MPs in environment, the photo-oxidation effect and the attach-
ment of natural organic matter (biofilm or POPs) can introduce
oxygen-containing groups (hydroxyl and carboxylic acid groups)
and unsaturated bonds (vinyl groups). Thus, these newly formed
groups could promote interactions between the coagulant and
MPs by acting as anchoring sites. As a consequence, the removal
of weathered PE was remarkably increased to 99%, compared to
the 82% of pristine PE.

In summary, the development of advanced and green additives
to stabilize the flocs, as well as, the extra oxidation steps (e.g., UV
and ozone) to boost the interaction between flocs and MPs are
critical to enhance the MPs removal efficiency during coagulation
process.

3.2.2. Membrane-Based Filtration

Due to key advantages of a high separation efficiency and
compact plant size, filtration techniques such as, microfiltra-
tion (MF), ultrafiltration (UF), reverse osmosis (RO), dynamic
membranes (DM), and MBRs, have been shown to be feasi-
ble to produce high quality water from primary or secondary
effluent.[82,83] By using the asymmetric membranes with microm-
eter or nanometer-sized pores, the impurities including bacteria,
protozoa, viruses, and the suspended solids can be effectively re-
moved. Although UF and RO have exhibited the good efficiency
for MPs removal in WWTPs, millions of MPs still remained in
the effluent after these treatments.[78]

Dynamic membrane technology has been studied exten-
sively as a promising candidate in advanced water treatment
process.[84,85] Different from traditional filtration approaches that
use membranes with micrometer or nanometer-sized pores to
retain the tiny solids, DM technology uses a newly formed cake
layer on supporting membrane through filtration, which serves
as a secondary barrier to trap the impurities debris. Since the DM
is fully composed of the solid impurities from the wastewater, the
use of extra chemical agents can be avoided and the possibility of
introducing secondary pollutants can be therefore circumvented.
Typically, the low filtration resistance and low trans-membrane
pressure (TMP) during DM filtration make it feasible to be ap-
plied under a gravity-driven mode without the use of pumps. By
utilizing a gravity-driven lab-scale DM filtration protocol, Xu et al.
attempted to purify synthetic wastewater composed of tap water
and diatomite particles.[86] The pore size of the supporting mem-
brane is 90 μm, while the sizes of 90% of the diatomite particles
are in a range of 1–90 μm. After 20 min of treatment, the tur-
bidity of the synthetic wastewater was significantly reduced from
195 to 1 nephelometric turbidity unit, indicating a high removal
efficiency of these micro-sized MPs by DM technology. In addi-
tion, the TMP during DM filtration is significantly lower than UF
and OR, resulting in overall lower energy consumption.

Recently, membrane technologies have been further modified
by coupling with other techniques, overall exhibiting higher MPs
removal efficiency. MBR, a heterogeneous reaction system com-
posed of a biological reactor and a membrane system, has been
developed for advanced wastewater treatment.[87] First, the influ-
ent enters the bioreactor and undergoes a biodegradation pro-
cess. Here, biological-activated sludge with high biomass con-

Adv. Sci. 2022, 9, 2103764 © 2022 The Authors. Advanced Science published by Wiley-VCH GmbH2103764 (6 of 36)



www.advancedsciencenews.com www.advancedscience.com

Figure 4. Capturing MPs through adsorption. a–c) SEM and EDX elemental mapping images of 10 μm PS beads absorbed onto the magPOM-SILP.
d,e) optical images of PS contaminated water before and after treatment. Reproduced with permission.[90] Copyright 2020, Wiley-VCH. f) Nanoplastics
adsorption isotherm curves of Zn-Al LDH at 25 °C in distilled water (DI), synthetic freshwater(SF), and synthetic hard water (SH). g) MPs removal
efficiency in the presence of competitive anions. h) MPs removal efficiency under different pH. Reproduced with permission.[91] Copyright 2020, Elsevier.

centration and relative long solid retention time allows for an ef-
ficient removal of refractory organic pollutants. Subsequently, a
semi-crossflow filtration system is utilized to separate the mixed
suspension, where the suspend solids are intercepted by mem-
brane and concentrated in the retentate. With the synergy of the
bio-reaction processes and porous membranes, the MBR exhib-
ited superior performance for treatment of MPs in contaminated
wastewater. Talvitie et al. reported a MBR set-up by integrating a
biodegradation tank with a membrane filtration tank composed
of 20 submerged flat-sheet membrane units with effective mem-
brane area of 8 m2 and pore size of 0.4 μm.[88] By applying this
technique, the concentration of MPs in a primary effluent in
WWTPs was reduced significantly from 6.9 to 0.005 MP parti-
cles L−1, indicating a remarkably high elimination rate of 99.9%.
It is noteworthy that the biological reactor permitted the degrada-
tion of organic impurities adhered onto MPs, which is beneficial
to enhance the accuracy of qualitative analysis of the separated
MPs. Similar to the biological process in secondary treatment,
it is commonly believed that the biodegradation of chemical in-
ert MPs is limited during the MBR process. Although filtration
technique is highly promising for MPs removal in tertiary treat-
ment, membrane fouling and abrasion are the main challenges
of this technique, which often lead to the decay of purification
efficiency.[64,70]

3.2.3. Adsorption

Adsorption has also been frequently applied to absorb pollu-
tants such as, heavy metals and organic contaminants in water.

Ion exchange, 𝜋–𝜋 interactions, hydrophobic interactions and
hydrogen-bond interactions between the absorbents and con-
taminates are responsible for the adsorption performance. Re-
cently, this method has also been employed to mitigate MPs
in water treatment process. Yuan et al. investigated the adsorp-
tion efficiency of PS MPs by using 3D reduced graphene oxide
(3DRGO).[89] In this study, PS microspheres with an average di-
ameter of 5 μm were used as MP samples. Because of the strong
𝜋–𝜋 interaction between 3DRGO and PS-MPs, an excellent ad-
sorption capacity of 617.28 mgPS g3DRGO

−1 was obtained under
the mild experimental conditions (pH 6, 26 °C). It should be
noted here, it is expected a sp2-rich MPs would adsorb strongly
on RGO. Given sp3-rich MPs such as, PP and PE dominate the to-
tal amount of MPs in the environment,[4] the study would benefit
from a broader focus on different polymers than do not experi-
ence 𝜋–𝜋 stacking. Streb et al. fabricated a functional nanoparti-
cle composite by loading water-immiscible polyoxometalate ionic
liquid (POM-IL) onto magnetic Fe2O3@microporous SiO2 core-